#Parts List:

Item Quantity Description

1 4 Bolt M8x70, with nut & washer
2 2 Bolt M8x45, with nut & washer
3 4 Raw bolts

4 1 Ring

5 1 Net

6 1 Backboard

7 2 Backboard Bracket

8 2 Bolt M8x110, with nut & washer
9 2 Spring

10 2 Spring washer

Parts List Pictures:

1 2 a
” o I .

7@ |

-
-
L . 7 8 » 10

Assembly Instructions:

Step 1: Attach the metal brackets (item 7) to the backboard (item 6) using 4 x M8x70 bolts
(item 1). Each bracket should be attached on the outside edge of the two metal struts on
the back side of the backboard (shown by the arrows below).

<
<

- |

| m 1\
| J L 1 ) '1] |

Step 2. Hold the backboard against your chosen wall and position it as required (you will
need two people to do this) then using a pencil or marker, draw through the holes on the
bracket to mark where holes need to be drilled.

Step 3. Attach the ring to the backboard using 2 x M8x45 bolts (item 2) and 2 x M8x110
bolts (item 8), springs (item 9) and the spring washers (item 10). Bolt number 2, M8x45,
fixes the ring to the backboard through the bottom two holes. Bolt 8, M8x110, the spring
and the spring washer attaches through the top two holes as shown in the diagram below:

Step 4: Fix the backboard brackets to the wall using the raw bolts (item 3). Drill holes in
your wall to the required depth, and then insert the raw bolts with the nuts facing
outwards. Remove the nut, place the backboard onto the bolts and fix on with the nuts. The
raw bolt will expand as you tighten to secure the backboard, please see diagram below for

further advice.

7
= 3 g
-:?ﬂ- e 4
Step 5 X

Fit the net from the outside in, loop the net over the hook and then pull.

Inside View Step 1 Inside View Step 2




